CPHERI

Annual Report

1000

pils
T
&

L
Central Public Health Engineering Research Institute
Magpur — (India)



)

Main Laboratories of the Institute, Nagpur.




CPHERII

ANNUAL REPORT
1969

CENTRAL PUBLIC HEALTH ENGINEERING RESEARCH INSTITUTE

NAGPUR-3 (INDIA)



CONTENTS

EXECUTIVE COUNCIL AND ITS SUB-COMMITTEES
REPORT OF THE DIRECTOR

RESEARCH ACTIVITIES
DIVISIONS AT HEADQUARTERS

Water
Sewage
Industrial Wastes
Air Pollution & Industrial Hygienc
Microbiology (including Viralogy)
Engineering {Treatment)
Engineering (Distribution & Drainage)
Solid Wastes Disposal
Rural Sanitation
Instrumentatjon

ZONAL LABORATORIES
Ahmedabad
Bhopal
Bombay
Calcutta
Delhi
Hyvderabad
Jaipur
Kanpur
Madras

OTHER ACTIVITIES
[...]
of air pellution.  Though not alarming, this was found to be of concern to avoid the
increasing danger of the pollution.

The results of these short surveys bore out the necessity to expand the project
to a long term one on the scale of national air sampling net-work project. Under
this new scheme, eight industrial citics have been taken up where there are CPHERI
Zonal Laboratories for conducting air pellution studies on a regular schedule. Present-
ly, air samples are being collected from one single station in each city, Efforts are
being made o supply these Zonal Laboratorics more equipment, so that they can
increase the sampling stations to at least three.  Bimonthly samples are collected on
24 hr. basis.  Gaseous pollutants such as sulfur dioxide, nitrogen dioxide, hydrogen
sulfide and particulates such as  girborne dust. scttleable dust are being sampled and
the record of their cxisting levels is being maintained. The study would reveal the
seasonal variations and the trend of atmosphoeric pollution in general in  various -
portant cities,

2. AIR POLLUTION PROBLEMS AS REFERRED TO CERTAIN INDUSTRIES

Numerous problems are being referred to the Institute every year from differ-
ent States in the country.  These problems are undertaken for study on consultation
basis. The investigational work defines the natuve of problem, detection of the sources
of pollution, assessment of the existing levels of pollution and practical suggestions to
contrel the emissiuns.

The following investigations were carried out during the vear :

Fertilizer Corporation of India, Trombay, Bombay,
Coromondal Fertilizers Litd; Visakhapatnam, (AP).

Gwalior Rayon 3ilk Mfg. (Wvg.) Co. Litd; Mavoor (Kerala).
Lead exposure study in Government Printing Press, Nagpur.

Byssinosis studies in Textile mills.

8



3. AIR POLLUTION CONTROL PROGRAMME FOR LARGE CITIES

Some of the larger cities in India like Bombay, Calcutta, Delhi, Ahmedabad arc
slowly getting affected with the problem of air pollution and the municipal authori-
ties are interested to establish their own air pollution control units so that they could
be in a position to study the nature of atme:pheric  pellution  scientifieally  and  deal
with complaints themselves,

Bombav, Calcutta and Ahmedabad Municipal authorities have alrcady approach-
cd the Institute for such assistance and Bombay Municipal Corporation have already
placed funds at the disposal of the Institute.

4. METHODOLOGY AND INSTRUMENTATION

The Division is also attempting to de.clop the instruments and methodology
which can be adopted te suit ouwr climatic conditions.  Efforts are being made to fab-
ticate air sampling cquipments such as Gas lmpingers, Rotameters and few other
important gadgets which would otherwise nced import.

5 WIHO REGIONAL REFLERENCE CENTRE

WHO has nominated CPIIERT as a Regional Reference Centre on Air Pollution
with the following objectives :

To collect and evaluate data on air pollution trends in India and othor eountries
of the region:

To initiate in collaboration with national Institutions systematic “air  pollution
programmes, using uniform methods of survey, design and  measurements; 1o
provide advice and consultancy services on methods of air pollution  eontrol:

To carry out rescarch on behalf of the WHO Tnternational Reference Centre on
air pollution;

To assist in the collection and exchansc of scientific and technical information cn
air poliution;

To assist in training staff needed in air pollutisn control programme and  in
organising national and regional training courses in principles and mothods of
air pollution eontrol; and



To act as a liaison laboratory betwen the national institutions in the region
and the international reference centre on air pollution.

Institute has already started taking neccessary steps to implement the above
programme of work.

€. THEORETICAL EMISSION INVENTORY FOR DIFFERENT INDUSTRIES IN INDIA

The aim of this project is to collect information regarding gaseous emissions
from different industries and evaluate the pollutional Inad. The assessment of air
pollutants is being carried out on about 46 industrial plants spread all over the
country and data have been collected. Questionnairs were sent to 14 States where
these plants are located.

MICROBIOLOGY
(INCLUDING VIROLOGY)

I. DIE-AWAY OF BACTERIAL PATHOGENS AND PARASITES IN DIFFERENT SEWAGE
TREATMENT PLANTS

Studies are undertaken to assess the performance of certain low cost waste
treatment (pilot} plants like oxidation pond, oxidation ditch and aerated lagoon in
eliminating bacterial pathogens and intestinal parasites. Work is heing continued to
cover all the seasons round the year.

2. DEVELOPMENT OF SYNTHETIC MEDIUM FOR BACTERIOLOGICAL ANALYSIS OF
WATER

No uniform quality and performance has been attributed to commercially
available bacteriological media made from biological compounds like peptone, bile
salts, and beef extract coming from different sources. As such, results of the pre-
sumptive tests for califorms and E. coli in water analysig are not likely to be uniform
when such media are employed.

10



A chemically defined medium containing inorganic ammonium salts as major
source of nitrogen was developed in this Division and on testing was found to compare
favourably with standard MacConkey broth. The efficiency of the synthetic medium
will be further evaluated by testing large number of water samples both chlorinated
and unchlorinated from different sources viz., lake, well & river.

3. RELATIVE INCIDENCE AND SURVIVAL OF COLIFORMS AND FECAL
STREPTOCOCCI IN SOILS

A study of relative incidence and survival of coliforms and fecal streptococci
in soils is of considerable importance in determining the possibility and magnitude of
contribution of these bacteria from soil to natural waters. Analysis of 320 soil sam-
ples in and arcund Nagpur suggest that the incidence of coliforms is highest whereas
that of fecal streptococci is lowest.

Studies on the relative survival of these (wo groups of organisms in  different
types of soils are in progress.

4. BACTERIOPHAGE MODEL STUDIES FOR THE CONCENTRATION OF VIRUSES FROM
POLLUTED SOILS

Studies on the isclation, grouping and identification of bacteriophages in gene-
ral have been carried out by different workers but very little information is available
on the concentration of viruses from polluted soils.

Preliminary studies using E, Coli B. phage, isclated from sewage was carried
out using CaCl, as the electrolyte. The behaviour of the phage particles and their
recovery was not very encouraging. Moreover, it was felt necessary to select a suita-
ble phage which was more akin to the enteric virus in soils. For this purpose,
bacteriophage (RNA phage MS2) was selected for the concentration of viruses on the
millipore membranes.

Further work on the seleetion of other electrolytes which can give best results
on the concentration of viruses from soils is in progress,

5. SURVEY OF WATERS FOR ENTERIC VIRUSES

There is no information available on the degree of viral pollution of natural
waters and the efficiency of water treatment processes in removal of enteric viruses
in this country.

11



Experiments were carried out to standardize the procedure for guantitative
veeovery of viruses from artificially polluted water by Membrane Filter Technique
ustng different concentrations of Magnesium., Stludies were alse undertaken to carry
out o survey of the density of enteroviruses in raw water in river Kanhan (Nagpur)
and settled and filtered waters from Gorewara (Nagpur) water treatment plant.

The work is being continued to cover all the seasons round the year.

6. IMPROVED TECHNIQUES FOR VIRUS CONCENTRATION FROM SEWAGE

A guantitative method sensitive enough to detect small numbers of viral parti-
cles from sewage coffluents is necessary to assess the performence of sewage treatment
plants and to determine the amount of entervviruses entering natural waters.

A method cmployed by Wallis and Mcelnick in USA (1967) in  which viruses
are concentrated on Millipore Membrane was taken up and a combination of all para-
meters that would give a recovery of 80-80%¢ of entcroviruses introduced into autoe-
laved sewage in the laboratory have been studied. The feagibility and reproducibi-
lity of this method to detect viruses under ficlid econditioms is being tested on different
types of waste water treatment (pilot) plants in the Institute. '

i. VIRUS REMOVAL IN DIFFERENT SEWAGE TREATMENT (PILOT) PLANTS

There is no data available in this couniry as to the virological gquality of the
cilluent from sewage treatment plants as wcll as the relative performance of different
uniis of sewage treatmenti processes in virug removal.

Studies on three different pilot plants, viz. Oxidation pond, Oxidation ditch
(activated sludge extended aeration) and an acrated lagoon to determine removal of
enteroviruses have been taken up.

12



Experiments were carried out to standardize the procedure for quantitative
recovervy of viruses from artificially polluted water bv Membrane Filter Technique
u:ing different concentrations of Magnesium. Studies were also undertaken to carry
out a survey of the density of enteroviruses in raw watcr in river Kanhan (Nagpur)
and settled and filtered waters from Gorewara (Nagpur) water treatment plant.

The work is being continued to cover all the seasons round the year.

6. IMPROVED TECHNIQUES FOR VIRUS CONCENTRATION FROM SEWAGE

A guantitative method sensitive enough to detect small numibers of viral parti-
clos from sewage effluents is necessary to gssess the performence of sewage treatment
planis and to determine the amount of enteroviruses entering natural waters,

A method emploved by Wallis and Melnick in USA (1967) in  which viruses
are concentrated on Millipore Membrane was taken up and a combination of all para-
meters that would give a recovery of 80-90'% o enteroviruses introduced into autoc-
laved sewage in the laboratory have been studied. The feasibility and reproducibi-
litv of this method to detect viruses under ficid ecnditions is being tested on different
types of waste water treatment (pilot} planis in the Institute.

7. VIRUS REMOVAL IN DIFFERENT SEWAGE TREATMENT (PILOT) PLANTS

There is no data available in this countrv os to the virological quality of the
cilluent from sewage treatment plants as well as the relative performance of different
units of sewage treatmeni processes in virus removal.

Studies on three different pilot plants, viz, Oxidation pond, Oxidation ditch
(activated sludge extended aeration) and an aerated lagoon to determine removal of
enteroviruses have been taken up.

12



o Bvnevimental Ner-up for Warer Filivorion Studies



ENGINEERING
(TREATMENT)

1. UPFLOW FILTRATION OF WATER

To study the suitability of and te obtzin cverationz] data on upflow filters (con-
tact clarifiers} for waters of low turbidity (100-150 mg/l) with addition of alum just
prior te filtration, a small pilot unit of 1’X1" was worked upon at Nagpur. The raw
water turbidity was in the range of 100-200 mg/l. The media consisted of 7' of gra-
vel and 4-6" of sand with E. S. 0.7 mm and U. C. 1.2, Different rates of filtration
were tried and it was observed that for the above turbidity ranges und media charac-
teristics a rate of 1.6 gpm/sg. ft. is optimum giving a minimum run of 24 hours for
a terminal head loss of about 5-0”. The effluent turbidity remained less than 1 mg/l,

2. TWO LAYER FILTRATION OF WATER

The role of dual media filters in achieving higher rate of filtration and/or im-
proved filtrate auality has been amply proved in the West.  An intensive search to
locate sources of good quality anthracite in the counbyy was underlaken, with a view
to use this material in dual media filters consisting of coal followed by sand.

No anthracite could be located so far in the country, however samples of good
quality bituminous coal have been procured. The results of suitability tests on
these samples as well as the preliminary laboratory studies using bituminous coal and
sand for filtration have been encouraging. The studies indicate that dual media filters
consisting of indigenous coal followed by sand can give an output of 2-3 times that of
the conventional filters for the same terminal head loss. No significant difference in
quality of filterate was observed.

13



ENGINEERING
(DISTRIBUTION & DRAINAGE)

This Division was formally started sometimes in October, 1969, and research
work on the following projects was initiated.

1. LEAKAGE DETECTION AND WASTAGE FREVENTION

It is reported that about 10 to 40 per cent of water is wasted bv way of unde-
tected leakes in the buried water mains, based on surveys conducted abroad. Very
little importance is attached to this problem in India. It would be the need of the
day to take up leakage detection and its prevention work and conserve this commodi-
ty. Electronic leakage detecting and pipe localing equipmenis have been procured
from abroad and trial investigations were carried out in the laboratory and also in the
field to gain cxperience in the use of these equipments.

2. DEVELOPMENT OF FIELD FLUSH LATRINES

This problem was referred by the Armv as the present wooden trench latrines
have a short life and are also cumbersome to transport. This Institute has been
working on the development of a suitable design of trench latrines with proper
water-seal and also the supporting structure. The material of construction that is
proposced for these units is fibre glass reinforced plastic (GRP) which offers high
strength and light weight. The plastic us:d is polyvester in the resin forms.

Trial units have been fabricated and the work is being continued till a satis-
factory unit is developed.

3. DETERMINATION OF STORM-INTENSITY-DURATION-FREQUENCY RELATIONSHIP IN
DIFFERENT REGIONS OF INDIA

The present day assumption of intensitv of the storm for storm-sewer designs
does not always have scientific background. Establishment of rainfall intensity-
duration-frequency relationship for wvariou; regions of India is essential to rationalise
the design of rain water pipes and storm sewers.

14



A computer programme is being developed to establish the intensity-duration-
frequency relationship of storm cof any region, as a first step. Using this programme,
the analysis of rainfall patterns of various regions of India is envisaged in the next
year.

4. PREPARATION OF A BROCHURE ENTITLED ‘PLASTIC PIPES IN WATER SUPPLY
AND DRAINAGE’

To guide the engineers, architeets, plumbers and others concerned in the proper
selection and use of plastic pipes as available in India, a brochure on plastic pipes is
being prepared. The brochure is to cover process of manufacture, general charac-
teristics and choice of material, recommendations for laying and jointing, and testing,
etc,

5. SHORT COURSE IN PLASTIC PLUMBING

A short course on plastics in plumbing was arranged on September 6 and 7, 1989
in the Bombay Zonal Laboratory. Representatives from the National Buildings Or-
ganisation, New Delhi, Central Building Research Institute, Roorkee and from various
concerned plastics industries participated in delivering lectures and demonstration
on installation details. The candidates for the course were mainly engineers and
architects.

SOLID WASTES DISPOSAL

1. COMPOSTING OF BLOW-R0OM COTITON DUST

Considerable amount of cotton dust is produced in the blowing sections of the
textile mills. This material is generally disposed off alongwith other sweepings from
the mills or some times used as a fuel or a cheap filling in quilt blanket, A detailed
analysis of the cotton dust revealed that it is actually richer in nifrogen and phos-
phorous than the usual city refuse, thus offering a very useful material for compost.

15



Blow-room cotton dust from Empress Mills, Nagpur, was used in these studies.
Full scale field trials were carried out by the Division using windrows (4 m long x
2 m wide x 15 m high). Different turning intervals such as daily, alternate day,